
Council Agenda –December 8, 2025 Page 1 of 3  

 
THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

- A G E N D A – 

Monday December 8, 2025 
 

REGULAR MEETING OF COUNCIL 
7:00 p.m., Council Chambers, Fingal/Via Video Link 

 

1. CALL TO ORDER 
 

2. ADDENDUM TO AGENDA 
 

3. DISCLOSURE OF PECUNIARY INTEREST 

4. ADOPTION AND REVIEW OF MINUTES 
(a) Draft Minutes of Regular Council Meeting of November 24, 2025 
(b) Draft Minutes of the Young at Heart Committee Meeting of November 18, 

2025 
(c) Draft Minutes of the Communities in Bloom Committee Meeting of 

November 19, 2025 
 

5. DELEGATION 
(a) 7:30 p.m.– Vitaliy Talashok and Matthew Belding - QCWA 3rd Quarter 

Operations Reports-Southwold Water Distribution System and 
[...]
closed, section isolated, bled off of hydrant and sample station. New 6” valve is installed on main, will 



  

Southwold Distribution System, Operations Report  Page 8 

begin to refill main. Line is now re pressurized from 7066 Iona to new valve, section of main from Iona 
and Lake to be left isolated until further work is completed.  
Onsite at Union and Waugh to close and throttle down valves for work in the area as a precaution, fully 
closed 4 valves in the intersection and throttled down a valve at Horton and Hall intersection. Back 
onsite to open the 4 intersection valves and open the valve on Horton and hall all the way. The valve on 
union and Horton is difficult to turn 
 
SEPTEMBER 
All weekly rounds were performed. Auto flushers twice a week and samples once a week. Chambers 
were inspected, all monthly work orders were performed and fall hydrant flushing began.  
5: Onsite on PV EX site at 9566 union rd due to a service line being hit. Throttled valves down north and 
south of break. Found service shut off and shut it down. Waiting for repair to be made. Repair has been 
made and valves have been opened back up. 
5:Completed swabbing and pressure test on new Iona watermain commissioning by culvert 
8: On-site at Iona commissioning by culvert, started 24 hour super chlorination. 
9: Completed 24 hour super chlorination at Iona commissioning, collected first sample set. 
9: Farmington onsite to verify portable fill station connected to hydrant 157 at the corner of second and 
Magdala. 
11: Onsite at 7138 begg road for new meter install and main tap to upsize service. Shut down valve at 
john wise and Begg rd. Shut down valve at middle river and Begg rd, opened hydra until there was 0 psi 
in the main. Cut the 1” service line before the curb stop. Main exposed, took 1” saddle off and replaced 
with 2 “. Valve at john wise and begg opened to pressurize 
main for the tap to be done flushed out hydrant at middle river road and Begg road. Tested cl hand held 
read 0.87ppm. Goulding completed tap. 2 inch service connected to main flushed and tested cl with 
handheld unit 0.74ppm. 2" service connected to new meter that serge from penny plumbing connected. 
12: Onsite in Shedden for new water main commissioning on union road. Completed water main 
swabbing. 
12:Observed that the chlorine pump was over shooting and hitting high limits of 4.76ppm and 3.76ppm, 
lowered pump stroke length from 85 to 78 
12: The face of the hydro meter has been replaced, hydro one offsite 
15: Onsite in Shedden for new water main commissioning on union road. Started pressure test for new 
water main on union road. Completed pressure test for new water main on union road. Completed 
super chlorination on new water main on union road. 
15: On-site at Iona road water commissioning, site isolated, will begin the tie in of watermain. Iona tie 
ins are completed, beginning to open isolated valves and flush new section of watermain through 
hydrant that is temporary dead end 
16: Collected first sample for new watermain on union road.  
17: Collected second sample for Union rd new watermain 
19: Onsite in Shedden on Union Road for new water main final connection. Completed union road water 
main commissioning in Sheddan 
23: Notified by D-crew of problem hydrant at 10145 sunset road, pulled apart and inspected hydrant, 
found bottom assembly needs replaced, will find parts and repair , hydrant still offline. Flushed hydrant 
195 in response to a complaint, free chlorine is 0.82, no discoloration or bubbles noticed. Flushed 
hydrant 171 in response to complaint, free chlorine is 0.90, no discoloration or bubbles noticed    
25: Shut down and disconnected bulk water set up at hydrant 157, final meter reading taken 
26: Shut off curb stop to leaking sample station 100 
 

SECTION 7:  ALARM SUMMARY 

FIRST QUARTER: 

JANUARY 



  

Southwold Distribution System, Operations Report  Page 9 

09: Completed emergency water shut off as requested by Mike Taylor at 37389 Southdel drive, 
confirmed with homeowner 

 
FEBRUARY 

16: Received a call from property owner on McDiarmid line saying they have no water, will go to site and 
investigate. spoke with property owner, property is just a barn with yard hydrant, inspected area found 
no signs of main break, spoke with neighbors and confirmed they still had water 
19: low pressure complaint call which lead to the discovery of a main break.  
20: Received emergency locate call, completed emergency locate at 37989 Longhurst line. 
 
MARCH 

16: Received call for an emergency locate 36752 Fingal line for hydro pole replacement, completed 
locate. 

21: Received call from spectrum for an emergency water shut off, arrived at 35847 Waugh street in  
Shedden, spoke with homeowners, found curb stop and shut water off, confirmed with 
homeowners. 

 

SECOND QUARTER: 

APRIL: 
12: received call from home owner at 6323 union that he had dug up his curb stop and turned the water 

off due to a break in his basement. Arrived onsite and found curb stop pulled out with the bottom 
housing part missing and just the stainless steel curb stop rod sticking out of the ground which the 
homeowner used to shut his water off. After attempting to get the bottom housing of the curb stop 
out of the ground and replace curb stop without success i discussed with ORO and it was decided to 
leave it for the weekend and we will continue work on it during the week. 

20: Received call from Ontario One Call for an emergency locate request on Southdel drive, called and 
spoke with Hydro one who requested locate and confirmed location of work, outside of water 
boundary 

 
 
MAY: 
No alarm calls 
 
JUNE: 
01: Completed emergency locate, nearest address 8115 Burwell road.  

27: Received call for air bubbles in home owners water, directed by ORO to go flush hydrant near 
address, headed out. Flushed hydrant 130 on the corner of Oneida and fingal line, free residual is 1.08. 
Flushed hydrant 129 at 35895 fingal line, free chlorine residual is 1.00. 

 

THIRD QUARTER: 

JULY: 

15: Received call from Southwold operator about broken service at park on McBain line, arrived on-site, 
work was being performed on house across the roads service line, 2” pvc. St Thomas operators on-site 
to isolate line as service is fed from their water main. Pipe repaired successfully.  

 
AUGUST:  

No alarms calls. 

 
SEPTEMBER: 



  

Southwold Distribution System, Operations Report  Page 10 

10: Received Alarm call from spectrum for ID no.1 High CL alarm, now normal. Will inform day time 
operator in the morning. Day time operator turned down pump stroke length to avoid over shooting 
spikes.  

12: Arrived on in response to high chlorine alarm. 
Collected multiple grab samples from Inlet and outlet flow and checked free chlorine. 
Calibrated Inlet analyzer up from 0.87 to 1.22mg/L and Outlet analyzer down from 1.68 to 1.28mg/L. 
Checked Chlorine pumps and pump 2 is in duty and running. Checked inlet and outlet chlorine again, 
within range. 

24: Received call for emergency locate, heading to site. Completed emergency locate at corner of HWY3 
and Oneida road 

 

 

SECTION 8:  COMMUNITY COMPLAINTS & CONCERNS 

FIRST QUARTER: 

FEBRUARY 
 19: Calls began coming in through multiple channels from multiple residents in the system that had no 
water. Watermain break discovered on the 14 inch main that supplies most of the system. 
 
27:  Received a call for cloudy water with an unusual taste at 8470 Lyle Road. Flushed the hydrant 
everything looks good, free chlorine residual of 1.33mg/L.  Southwold confirmed with homeowner that 
it had cleared up on their end too. 
 
MARCH 
25: Received a call from the landowner at 37538 Lake Line complaining of lots of air coming into their 
internal plumbing.  The hydrant on lake line and scotch was flushed and obtained a free chlorine 
residual of 1.12mg/L. The hydrant on union road and lake line was flushed and got a free chlorine 
residual of 0.83mg/L. Both hydrants operated normally with no air visible.  
 
SECOND QUARTER: 

JUNE 
27: Complaint of air bubbles in water at the corner of Oneida and Fingal line. The operator flushed the 
hydrant upstream and downstream and collected a residual. Air was suspected from a repair in the area 
recently. 
 
THIRD QUARTER: 

SEPTEMBER 
23: 34308 Lake Line Cloudy water complaint. Operator flushed upstream and downstream. No 
discolouration or bubbles present. Chlorine Residuals were good. Suspected from commissioning work 
in the area. 
 
 



   
 

   
 

 

 
 

Talbotville Wastewater Treatment Plant 
Operations Report 
Third Quarter 2025 

 
Ontario Clean Water Agency, Southwest Region 

Vitaliy Talashok, Sr. Operations Manager, Aylmer Cluster 
Date: Oct 15, 2025 

  



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 2 
 

Facility Description 
Facility Name:  Talbotville Wastewater Treatment Plant 
Regional Manager:  Sam Sianas - (519) 319-2233 
Senior Operations Manager: Vitaliy Talashok - (226) 378-8986 
Business Development Manager: Robin Trepanier - (519) 791-2922 
Facility Type:   Municipal 
Classification:  Class 3 
 
Service Information 

Population Serviced:  125  

Capacity Information 

Total Design Capacity:  500 m3/day 
 

 Design 
Values 

2021 Flow 
Data  

2022 Flow 
Data 

2023 Flow 
Data 

2024 
Flow 
Data 

2025 
Flow 
Data 

Average Daily Flow 
(m3/d) 500 84.6 152.1 209.9 223.1 222.9 

% of Average Daily 
Design Flow - 16.9 30.4 42.0 44.6 44.6 

Peak Flow (m3/d) 1000 319.0 432.4 360.0 441.0 370.4 
% of Peak Design Flow - 31.9 43.2 36.0 44.1 37.0 

 
 Design 

Flow 
(m3/d) 

2025 
Average Daily 

Flow 
(m3/d) 

2025 % 
Capacity 

Design 
Peak 
Flow 

(m3/d) 

2025 
Maximum 
Daily Flow 

(m3/d) 

2025 % 
Peak Flow 

January 500 243.8 48.8 1000 370.4 37.0 
February 500 199.3 39.9 1000 263.0 26.3 

March 500 295.1 59.0 1000 347.0 34.7 
April 500 282.4 56.5 1000 361.0 36.1 
May 500 233.1 46.6 1000 283.0 28.3 

June 500 201.8 40.4 1000 211.7 21.2 

July 500 184.5 36.9 1000 213.4 21.3 
August 500 186.9 37.4 1000 218.2 21.8 

September 500 179.7 35.9 1000 211.3 31.1 
October 500 - - 1000 - - 

November 500 - - 1000 - - 
December 500 - - 1000 - - 

Annual Average - 222.9 44.6 - - - 
 
Operational Description:  
The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration tanks which operate in 
series. From the aeration tanks, the wastewater flows to the MBR tank(s) which operate in parallel. MBR Tank#2 has been 
upgraded to Zeeweed Membrane technology in 2023. Supplementary treatment is provided for phosphorus removal and pH 
adjustment. Alum is utilized for phosphorus removal and Sodium Hydroxide is used for pH adjustment. The final effluent from 
the MBR tanks is discharged to the ultraviolet (UV) disinfection system. The final effluent flows from the UV disinfection system 



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 3 
 

to Dodds Creek. Waste activate sludge is processed through the sludge press with excess water from the dewatering process 
being returned to the head of the plant. Dewatered sludge is transported offsite for disposal.  
 

CLIENT CONNECTION MONTHLY CLIENT REPORT 
 
Facility Name:  Talbotville Wastewater Treatment Plant 
ORG#:  1536 
 

SECTION 1:  COMPLIANCE SUMMARY 

FIRST QUARTER: 

There were no compliance issues to report for the first quarter. 
 

SECOND QUARTER:  

The effluent limit for phosphorous was exceeded in the month of May. The effluent phosphorous in May 
was 0.45mg/L exceeding the limit of 0.30mg/L. This exceedance was reported to the MECP on June 3rd. 
It was found that the alum line had plugged up over the weekend before the final sample of the month. 
One high result caused this exceedance. 

 

THIRD QUARTER: 

There were no compliance issues to report for the third quarter 

 
SECTION 2:  INSPECTIONS 

FIRST QUARTER: 

There were no MECP or MOL inspections conducted during the first quarter. 

 

SECOND QUARTER: 

There were no MECP or MOL inspections conducted during the second quarter. 

 

THIRD QUARTER: 

There were no MECP or MOL inspections conducted during the third quarter. 

 



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 4 
 

SECTION 3:  PERFORMANCE ASSESSMENT REPORT  

The average daily raw flow so far in 2025 is 222.9 m3/d. This is a 0.1% decrease when compared to the 
average daily flow in 2024. The chart below shows the average daily flows for 2025, compared to the 
2024 average daily flows (Chart 1). 

 

Chart 1.  Raw flows for 2025 compared to 2024. 

 

 

The average daily effluent flow so far in 2025 is 218.6m3/d. This is a 2.5% increase when compared to 
the average daily flow in 2024. The chart below shows the average daily flows for 2025 compared to 
average daily flows in 2024 (Chart 2). 

 

Chart 2.  Effluent flows for 2025 compared to 2024. 

 

 



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 5 
 

Raw samples are taken on a monthly basis following the ECA requirements. The table (Table 1) below 
shows the raw sample results compared to the design objectives. Design objective exceedances are 
highlighted red in the table below (Table 1). Since August, 2024 there has been an increase in the 
strength of influent entering the plant. This has not had an impact on the effluet quality at this time.  

 

Table 1.  Raw water sample results for 2025.  

 
BOD5 

(mg/L) 

TKN  

(mg/L) 

TP 

(mg/L) 

TSS 

(mg/L) 
January Results 280 52.2 5.47 172 

February Results 284 57.9 6.65 112 

March Results 263 50.6 5.49 97 

April Results 197 30.4 3.43 89 

May Results 755 90 14 620 

June Results 263 64.9 7.72 119 

July Results 329 65.3 7.58 90 

August Results 296 60.2 6.64 100 

September Results 287 65.7 7.20 108 

October Results - - - - 

November Results - - - - 

December Results - - - - 

Design Objective 250 40 7 250 

# Months Above Design 8/12 8/12 4/12 1/12 
 

The effluent is sampled on a weekly basis following the requirements of the ECA. The table (Table 2) 
below summarizes the monthly average results compared against the objectives and limits identified in 
the ECA. 

 

Table 2.  Effluent average sample results. 

 

cBOD5 

(mg/L) 

TSS 
(mg/L) 

TP 

(mg/L) 
TAN (mg/L) E. coli 

(cfu/100mL)* pH 

January 2.00 2.00 0.16 0.13 1.00 7.20 -7.78 

February 2.00 2.00 0.15 0.10 1.00 7.36 - 7.92 

March 2.00 4.40 0.23 0.10 2.00 7.53 - 8.33 

April 2.00 2.00 0.25 0.13 2.95 7.04 - 8.40 



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 6 
 

May 2.00 4.50 0.45 0.10 3.44 7.17 - 8.07 

June 2.00 2.75 0.16 0.10 1.00 6.58 - 8.07 

July 2.00 2.80 0.21 0.10 1.41 6.40 - 7.94 

August 2.50 2.00 0.13 0.10 1.00 6.59 - 7.60 

September 2.00 4.20 0.13 0.10 1.00 6.39 - 7.42 

October - - - - - - 

November - - - - - - 

December - - - - - - 

Annual Average 2.06 2.96 0.21 0.11 1.45 6.39 - 8.40 

ECA Objective 5 5 0.2 1.0**   3.0 100 6.5-8.5 
ECA Limit 10 10 0.3 1.5**   4.0 150 6.0-9.5 

*expressed as geometric mean 

**based on May 1 to November 30 and December 1 to April 30  

 

Effluent average cBOD5 so far in 2025 is 2.06mg/L. This is an increase of 1.7% when compared to the 
2024 annual average. All results have met the effluent objectives and limits identified in the ECA. Refer 
to Chart 3 for the average monthly effluent cBOD5 results. 

 

Chart 3.  Average Monthly Effluent cBOD5 results for 2025 compared to 2024. 

 

 

Effluent average TSS so far in 2025 is 2.96mg/L. This is an increase of 44.8% when compared to the 2024 
annual average. All results have met the effluent objective and limit identified in the ECA. Refer to Chart 
4 for the average monthly effluent TSS results. 

 

Chart 4.  Average monthly effluent total suspended solids for 2025 compared to 2024. 



   
 

   
Talbotville Wastewater Treatment Plant, Operations Report  Page 7 
 

 

 
Effluent average TP so far in 2025 is 0.21mg/L. This is a 71.7% increase when compared to the 2024 